
City of Imperial 
 
 
 
 

 
 
 
 
 

Service Area Plan 
 
 
 
 
 



May 2025 
 
 

CITY OF IMPERIAL 
SERVICE AREA PLAN 

 
SUBMITTED TO: 

 
IMPERIAL COUNTY 

LOCAL AGENCY FORMATION COMMISSION 
801 Main Street 

El Centro, CA  92443 
 
 

PREPARED BY: 
 

 
CITY OF IMPERIAL 
420 Imperial Avenue 

Imperial, California 92251 
 
 

 
 

HOWES, WEILER, LANDY 
2888 Loker Avenue East, Suite 217 

Carlsbad, CA 92010 
Carlsbad, California 92010 

760.929.2288 
 

Mr. Paul Dan, MPA, MUP, Planner 
  pdan@hwl-pe.com 

 



INDIVIDUALS RESPONSIBLE FOR THE PREPARATION OF THIS REPORT 
 
 

CITY OF IMPERIAL 
420 South Imperial Avenue 
Imperial, California 92251 

760.355.4371 
 

Dennis Morita, City Manager 
[...]
Cross Road Residential Collector Half Street 2,500 LF 
Huston Secondary Arterial Half Street 5,230 LF 

SE-2 
P Street Major Arterial Half Street 2,600 LF 
P Street Major Arterial Full Street 1,600 LF 

1st Street Industrial Collector Half Street 900 LF 

SE-3 

P Street Major Arterial Half Street 2,600 LF 
1st Street Industrial Collector Full Street 2,640 LF 
Huston Secondary Arterial Half Street 2,510 LF 
Cross   Secondary Arterial Full Street 2,600 LF 



SERVICE AREA PLAN  CIRCULATION FACILITIES 

 88  
 
 

 

SE-5 

Aten Road Major Arterial Half Street 5,280 LF 
Dogwood Road Major Arterial Full Street 2,640 LF 

Future Road (E/W) Residential Collector Half Street 5,280 LF 
Future Road (N/S) Residential Collector Full Street 2,640 LF 

Cross Road Secondary Arterial Half Street 2,640 LF 

SE-6 
Clark Road Major Arterial Full Street 2,600 LF 

Treshill Road Secondary Arterial Full Street 1,383 LF 
Aten Road Major Arterial Half Street 2,900 LF 

Source:  SAP - 2015 and Updated 2022 Information 
 

Developers will construct required internal street improvements associated 
with each project Additionally, developers will be required to construct 
frontage improvements along all Circulation Element roadways adjacent to 
each proposed annexation and future project. Bikeways may be necessary 
along Major Arterials such as Aten Road. Another City focus is to provide 
for separated multi-use paths for bikeways, pedestrian walkways, or 
equestrian facilities along major collector roadways which prioritize 
vehicular use. Some key locations considered for separated facilities 
include: 
 
1) Along Austin Road (to include equestrian pathway/connection)  
2) Along Highway 86 (for pedestrian safety to serve higher density areas) 
3) Along Aten Road (to connect bicyclists with Imperial Valley College) 

 
C. Opportunities for Shared Facilities 

 
While there are no real opportunities for shared roadway facilities with an 
adjacent jurisdiction, the City’s system links with City of El Centro 
roadways, to the State and with the County and State Highway system.  
The City continues to work with local and State government agencies to 
monitor the operation of the regional system for implementation of 
necessary improvements.   
 

D. Phasing 
 

Improvements to circulation facilities will be provided concurrently with 
new development. Developers will construct the required internal street 
improvements associated with each project. Additionally, the developers 
will be required to construct frontage improvements along all Circulation 
Element roadways adjacent to each proposed future project. Timing for 
these improvements will be based on the timing for future development.  

 



SERVICE AREA PLAN  CIRCULATION FACILITIES 

 89  
 
 

 

III. MITIGATION 
 

Most of the circulation improvements identified will be constructed by the future 
developers as development occurs.  

 
Recommendations: 

 
A. For Industrial and Residential Collectors, the developer shall be 

responsible for two street improvements including one travel lane, curb 
gutter and sidewalk constructed to City standards for all land fronting on 
said collectors.  

B. For Major and Secondary Arterials, the developer shall be responsible for 
frontage improvements including 1/2 median, one travel lane, curb, 
gutter and sidewalk.  

C. New development that results in increased traffic impacts that exceed 
5,000 vehicles per day on local streets shall provide for a traffic study to 
outline needed improvements to mitigate the increased traffic levels. 

 
IV. FINANCING 

 
The existing funding sources for circulation improvements, maintenance and 
operation come from the City’s general fund, Motor Vehicle In-Lieu Tax, State Gas 
Tax, Caltrans, and LTA Measure D as well as developers. The City of Imperial will 
continue to utilize these funding sources. 

 
A. Per Capita Costs 

 
The current cost for the continued maintenance and operation of the 
circulation system in the City of Imperial is approximately $75.50 per 
capita.  The 2023 - 2024 City of Imperial budget allocated $1,596,300 for 
Streets & Sidewalk maintenance. Using the City’s current population of 
21,141 residents, maintenance and operation of the circulation maintenance 
costs approximately $75.50 per capita. 
 
 $1,596,300 / 21,141 population      =     $75.50 per capita 

 
B. Future Funding Sources 

 
Objective 8 of the General Plan Circulation Element states “the financing of 
improvements to the City circulation system made necessary by new 
development projects shall be borne by the developer, while the 
maintenance and improvements of the existing street system shall be borne 
by the City and its residents.  



SERVICE AREA PLAN  CIRCULATION FACILITIES 

 90  
 
 

 

 
The City of Imperial collects development impact fees as a means to assist 
in the funding of future capital improvements to circulation facilities. Both 
future residential and nonresidential developments will be required to pay 
development impact fees.  

 
Policy 8 of the Circulation Element suggests that the City utilize assessment 
district financing, grants and other sources of revenue as well as a five-year 
capital improvement plan to help finance City circulation improvements. 
There are several funding sources for circulation facilities such as 
community facilities district, special assessment district, Certificate of 
Participation, Safe, Accountable, Flexible, and Efficient Transportation 
Equity Act (SAFETEA), Surface Transportation Program (STP), 
Transportation Enhancement Activities (TEA) as well as Community 
Development Block Grants and other state and federal grants. Further 
descriptions of these and other financing mechanisms are provided in the 
Financing section. 

 
 



SERVICE AREA PLAN  CIRCULATION FACILITIES 

 91  
 
 

 

Exhibit 10 – Primary Roadways Map 

 



SERVICE AREA PLAN  CIRCULATION FACILITIES 

 92  
 
 

 

Table 22 – Yearly Cost Estimate for Street Maintenance 
 

Yearly Cost Estimate for Street Maintenance  

YEAR PROJECTED 
POPULATION COST (1) 

2024 21,141 $1,596,300 
2025 22,853 $1,652,170 
2026 23,588 $1,709,996 
2027 24,347 $1,769,846 
2028 25,130 $1,831,790 
2029 25,939 $1,895,903 
2030 26,774 $1,962,260 
2031 27,636 $2,030,939 
2032 28,525 $2,102,022 
2033 29,443 $2,175,593 
2034 30,391 $2,251,738 
2035 31,369 $2,330,549 
2036 32,379 $2,412,118 
2037 33,421 $2,496,543 
2038 34,497 $2,583,922 
2039 35,607 $2,674,359 
2040 36,753 $2,767,961 
2041 37,936 $2,864,840 
2042 39,157 $2,965,110 
2043 40,417 $3,068,888 
2044 41,718 $3,176,299 
2045 43,061 $3,287,470 

(1)  Future cost estimates are based on the current total cost per year for circulation 
facilities. 

 
 



SERVICE AREA PLAN  WASTEWATER TREATMENT AND CONVEYANCE FACILITIES 

 93  
 
 

 

WASTEWATER TREATMENT AND CONVEYANCE FACILITIES 
 
The City of Imperial owns, operates, and maintains a wastewater collection and treatment 
system that services to the City of Imperial, and some isolated areas immediately outside 
of the City boundary, but within the Sphere of Influence. The Imperial Water Pollution 
Control Plant (IWPCP) is located at 701 East 14th Street, located just east of the railroad 
tracks. The existing wastewater treatment plant is currently located on a 4.68-acre site 
(net acreage) and services the entire City limits. The IWPCP was constructed in the 1940’s 
and underwent numerous additions and alterations for decades. In 2021, the IWPCP was 
completely rebuilt.  
 
Much of the information for this section was acquired from the Master Plan for the 
Sanitary Sewer Collection System for the City of Imperial prepared by BJ Engineering 
and Surveying, Inc., and dated June 2008. Some of the information provided in this 
section is paraphrased while other parts are used word-for-word from the Master Plan. 
Additional information was provided by the City of Imperial Public Services 
Department. For additional details relating to wastewater treatment and conveyance, the 
Master Plan should be consulted. 
 
 

I. PERFORMANCE STANDARD 
 

Although there are no adopted Performance Standards for wastewater treatment 
and conveyance, there are design criteria and regulations that must be met to 
ensure that adequate wastewater treatment and conveyance is provided. The 
Performance standards and requirements for the Imperial Wastewater Treatment 
Plant are further governed by the National Pollution Discharge Elimination 
System (NPDES) discharge permit number CA0104400 adopted by the California 
Regional Water Quality Control Board, Colorado River Basin Region on April 13, 
2021, by Board Order Number R7-2021-0002. The NPDES permit establishes the 
Waste Discharge Requirements for the wastewater treatment plant. The NPDES 
permit establishes the rated capacity of the wastewater plant, discharge 
prohibitions, effluent limitations and discharge specifications, receiving water 
limitations, standard provisions for the operation of the wastewater treatment 
plant, monitoring and reporting program requirements, compliance requirements, 
and special provisions. The NPDES discharge permit also establishes minimum 
standards and criteria by which the IWPCP operates.  
 
 
 
 



SERVICE AREA PLAN  WASTEWATER TREATMENT AND CONVEYANCE FACILITIES 

 94  
 
 

 

At a local level, the City further has established design criteria for the collection 
and conveyance system. Design capacity of a pipeline is the general calculated 
capacity of the pipeline using the Manning formula. For system analysis, peak dry 
weather flow (PDWF) does not exceed 75 percent of the design capacity of the 
pipeline. Accordingly, 25 percent of the pipeline capacity is reserved to 
accommodate peak wet weather flow 

 
The following are the design criteria for determining pipeline capacity: 

 
Pipe Diameter  Design Criteria 

 
8" to 10"   1/2 Full @ Peak Flow 
12" to 18"   2/3 Full @ Peak Flow 
21" and greater  3/4 Full @ Peak flow 

 
Gravity pipelines should also have a general peak flow velocity of 2.0 fps (feet per 
second) at PWWF to ensure adequate flow. Pipelines that cannot reach this 
minimum flow velocity should be assisted with pump stations. Pump station 
adequacy is based on two criteria:  1) the ability of the pump station to pump the 
PWWF and 2) wet well adequacy for pump cycling.  

 
 

II. FACILITY PLANNING AND ADEQUACY ANALYSIS 
 

The existing wastewater treatment facilities for the City of Imperial are located on 
two parcels of land located in the northwest portion of the City. The major 
treatment units are located north of Fourteenth Street and east of the Southern 
Pacific Railroad Right-of-Way on a site which is approximately 4.68 acres.  
 
A. Inventory of Existing Facilities 

 
WASTEWATER TREATMENT PLANT 

 
The existing wastewater treatment plant uses an activated sludge process, 
paired with a membrane bio-reactor (MBR). The process flow scheme 
consists of a headworks structure, an influent pumping station, fine 
screening, a grit chamber, an anoxic zone, an aeration zone, 4 MBR trains, 
an ultra-violet light disinfection chamber, an 18-inch diameter outfall line, 
and 2 screw presses for sludge dewatering. The current capacity is 2.4 
MGD. 

 
 
 



SERVICE AREA PLAN  WASTEWATER TREATMENT AND CONVEYANCE FACILITIES 

 95  
 
 

 

 
WASTEWATER CONVEYANCE SYSTEM 

 
The topography of the City is fairly flat, sloping gently to the northeast thus 
gravity flow is optimized. The existing wastewater collection system 
consists of vitrified clay pipe (VCP) and polyvinyl chloride (PVC) pipelines 
and includes approximately 63 miles of gravity sewers ranging in size from 
6 to 24 inches in diameter, 16 lift stations, and 6 miles of force mains. Trunk 
sewers in the major roads transport wastewater to the treatment plant. 
 
WASTEWATER PUMPING SYSTEM 
 
As previously noted, the topography of the City is fairly flat, thus pumping 
stations are necessary in order to receive flows and pump them through 
force-mains located throughout the incorporated City limits. There are 16 
pump stations located throughout the city. 
 

B. Adequacy of Existing Facilities 
 

WASTEWATER TREATMENT PLANT 
 
The wastewater treatment facility has performed adequately because of its 
inherently conservative design. According to the Public Service 
Department of the City of Imperial, the current demand on the Wastewater 
Treatment facility is 1.3 MGD14. Therefore, there is a current surplus in 
capacity of 1.1 MGD. 
 
WASTEWATER CONVEYANCE SYSTEM 
 
BJ Engineering and Surveying Inc. developed a computer model of the City 
wastewater system using data which was available for existing facilities 
and established flow estimates. Using this model, the hydraulic capacity of 
the existing system was evaluated under peak wet weather flow (PWWF) 
conditions. The results of the modeling indicated that the existing system 
provides adequate capacity at average daily flow (ADF) conditions, but 
during PWWF conditions, two pipelines did not have adequate capacity. 
These pipelines are Pipes #14 and #17 and are located along N Street 
between Barioni Boulevard and 12th Street. The flow into these lines is 
currently being rerouted and capacity will be satisfactory upon project 
completion.   

                                                 
14 Source: Letter dated May 24, 2022. 



SERVICE AREA PLAN  WASTEWATER TREATMENT AND CONVEYANCE FACILITIES 

 96  
 
 

 

The model also confirmed that the capacity remaining in the Barioni 
Boulevard trunk sewer is required to serve future development in its 
dedicated service area. The existing trunk sewer system is therefore not 
available to serve future development areas outside of the present service 
area. The capacity of the trunk line from B Street to N Street and from 
Barioni Boulevard to 14th Street needs to be evaluated. It is estimated that 
85% of this pipe section is clay and has deteriorated over time which has  
resulted in  reduced capacity. A similar situation is occurring with the 
sewer trunk line in 13th Street from C Street to N Street.  
 
WASTEWATER PUMPING SYSTEM 
 
Pump stations are constructed as development occurs, thus many of the 
existing pump stations are aging. Pump Station #16 is the newest, serving 
the Morning Star Subdivision, and has been in operation since 2022. There 
are at least three older pump stations that need improvements. 
Improvement priority is needed for pump stations #1, #4, and #6 as they 
do not adequately meet the current demand.  To remedy the inadequacy of 
the three older pump stations, a sewer line installation on Aten Road is 
nearing completion and improvements to pump station #1 are scheduled 
to commence in late 2025.  
 

C. Future Demand for Facilities 
 

Based on the current demand of 1.4 MGD on the wastewater treatment 
facilities, the City’s projected Average Daily Flow wastewater flow demand 
is as follows: 

 
Projected Population   Average Daily Flow  

 
 Year 2025  26,126   1.4  MGD 
 Year 2030  29,910   1.64 MGD 
 Year 2035  34,271   1.92 MGD 
 Year 2040  39,302   2.25 MGD 
 Year 2045  45,106   2.63 MGD 

 
D. Opportunities for Shared Facilities 

 
Currently, there are no plans for any shared facilities.  
 
 
 
 



SERVICE AREA PLAN  WASTEWATER TREATMENT AND CONVEYANCE FACILITIES 

 97  
 
 

 

 
III. MITIGATION 

 
The City of Imperial should continue to pursue various means by which to obtain 
funding and provide for adequate wastewater conveyance facilities for the 
existing and future residents of the City of Imperial. The following are 
recommendations to maintain adequacy for wastewater treatment and 
conveyance facilities.  

 
Recommendations: 

 
A. Facilities identified in the Wastewater Master Plan update shall be 

constructed as needed as new development and annexation of land occurs. 
B. Prior to the recordation of a final map within any of the annexation areas, a 

development agreement must be in place to ensure that adequate 
wastewater facilities will be provided during the PWWF conditions for the 